F = # = XX E W £ HE
NO. Code name Chinese Deseription Q'ty
1 0071500103 RENHL (BT Engine 1
9 0071500201 et #s (EhrdE BB Carburator 1
3 1500440104 REWLMEE (&) Engine pylon(Rear) 1
4 1500441104 RN £ (530-16) crankset 1

&
p=i




f4HTE S AR

“m

366

16 ( \‘
e no

- - o P | 0

5 14 131 1110 , J :

9 o 6514 4 3

, O
F = # = XX &R £ v HE
NO. Code name Chinese Deseription 0'ty

1 157QMJ-B. 01. 01. 01 e IR Bk, L. Crankcase Assembly 1
2 157QMJ-B. 01. 01. 03 HEE Ventilate Veneer 1
3 52T-1-102 JGIREE Rear shock absorber sheath 1
4 GB/T 16674 BEAEME X 12 BoltM8X 12 2
5 52T-5-306 PR Gasket 2
6 | 157QMJ-B. 01.01-01 AIEREMI4 X 1. 5 BoltM14X 1.5 1
7 GB/T 276 Hh 46203 Bearing6203 1
8 52T-1-111 Hl 319, 8 X 30 X5 0il seal (19.8X30X5) 1
9 GB/T 16674 FOHIEZEMI2 X 1. 5 purge cock (MI12X1.5) 1
10 52T-1-107 Bl Gasket 1
11 52T-1-103 HiEE Front shock absorber sheath 2
12 52T-1-116 [ 72 B ST FTFIRET bolt for the tension rod 1
13 52T-1-117 O FE16X 1.5 0-Ringl6X1.5 1
14 52T-1-115 $i T Tension rod 1
15 52T-1-114 IEW 4% 2% chain 1
116 52T-1-118 R B chain guide 1
17 52T-1-108 XU BEFEM8 X 195. 5 double head bolt (M8X195.5) 2
18 52T-1-201 XU BEAEM8 X 187. 5 double head bolt (M8X187.5) 2
19 52T-1-113 AR right trunk gasket 1
20 52T-1-112 SENIEe8X 14 locating bush (s8X14) 2
21 GB/T 16674 BZAEM6 X 50 bolt (M6 50) 2

o2

I




22 57-1-2031 R right trunk 1
24 GB/T 276 6202 bearing6202 2
25 GB/T 276 Hh 6204 bearing6204 1
26 157QMJ-B. 02-03 o Zh % drive shaft 1
27 52T-1-3012 iﬁiﬁiﬂi‘?ﬂﬂﬁBOMZX? 0il seal of the output shaft (30X42X7) 1
RUSES ZhSYn
]
f =S
F = H = S I A £ v HE
NO. Code name Chinese Deseription Q'ty
1 157QMJ-B. 02-01 AR A i Gear box cover 1
2 157QMJ-B. 02-02 AR FH Gear box cushion 1
3 52T-1-112 SENIE 08X 14 sheath ¢8X 14 2
4 GB/T 276 K 6004-2RS bearing6004-2RS 1
5 GB/T 276 6202 bearing6202 2
6 157QMJ-B. 02. 05 By 330 X 42 X 7 0il-Seal 30X42X7 1
7 157QMJ-B. 02. 03 —ha it S second gear assemb 1
8 157QMJ-B. 02. 02 i H i 4H A output axle assemb 1
9 157QMJ-B. 02. 01 - GRS first gear assemb 1
10 GB/T 276 Hh7K6301 bearing6301 1
11 GB/T 3452.1 OJZ P 11.2X 1.8 0-ring 1
12 | 157QMJ-B. 02. 04-01 PR X pull axle 1
13 1E36F. 12. 02-11 0 Gasket 1
14 157QMJ-B. 02-04 H2ETM5 bolt 1
15 GB/T 16674 7N FAVE L THNEFEM6 X 50 BoltM6 X 50 1

Yavianl

o

-

A




16 GB/T 16674 7N FAVE S THNEFEMG X 70 BoltM6 X 70 4
17 GB/T 16674 7N FR T 22 THE AR M6 X 65 BoltM6 X 65 3
18 GB/T 6183. 1 VAY Rr~e=I Tl = Kt Al BoltM8 1
19 52T-1-102 JGIEE rear spring sheath 1
20 | 157QMJ-B. 02. 04-03 Pk 1
21 | 157QMJ-B. 02. 04-02 WA 1
22 | 157QMJ-B. 02. 04-04 HJE washer 1
23 GB/T 896 1485 check ring 1
F = = = F XX F R B X &M HE
NO. Code name Chinese Deseription Q'ty
1 52T-1-506 I 5 left cover cushion 1
2 52T-1-501 K& left cover 1
3 52T-1-505 T LRk brakeing line clip 1
4 GB/T 16674 HZFEM6 X 40 bolt M6X40 7
5 52T-1-504 TH T 5 ] e 4 fixation 1
6 52T-1-503 RN =S Overflow pipe clip 1
7 GB/T 16674 BEHEM6 X 100 Bolt (M6X 100) 1




A FERIn RS S K

5 i

F S H = I A B X AW e
NO. Code name Chinese Deseription Q'ty
1 52T-1-409 fil R 2Rk line card 1
2 52T-1-111 JhEF19. 8X 30X 5 0il seal 19.8X30X5 1
3 GB/T 16674 BEAEME X 12 Bolt (M5X12) 2
4 52T-1-406 RN 0il ruler 1
5 52T-1-408 0T FE 18X 3 O-ringl8X3 1
6 52T-1-407 i i right cover cushion 1
7 52T-1-112 ENIE d8X 14 sheath ¢8X 14 1
8 52T-1-401 oo right cover 1
9 52T-1-403 R TH A filtration net 1
10 52T-1-404 TR VH VX 55 filtration net spring 1
11 52T-1-405 OFZPE[30 X 3 O-ring 30X3 1

I

A




12 52T-1-402 YR VHH X R filtration net screw 1
13 GB/T 16674 BEFEM6 X 110 Bolt M6X110 2
14 GB/T 16674 BEFEM6 X 100 Bolt M6X100 1
15 GB/T 16674 HEFEM6 X 95 Bolt M6X95 4
16 GB/T 16674 HEFEM6 X 32 Bolt M6X 32 1
17 GB/T 16674 HEFEM6 X 35 Bolt M6X35 1
SEL{AR2E4F (Cy | inder Body Assemble)
|
"
T 5
—]
=1
1 4
F £ #H £ o & £l vl HeE
NO. Code name Chinese Deseription Q'ty
1 52T-2-504 AT R Cylinder cushion 1
2 52T-2-211 ENEGI0X 16 sheath & 10X 16 2
3 57-2-50 AR B Cyliner assemb 1
4 57-2-210 AL Cyliner head cushion 1
5 52T-2-503 O Gasket 1
6 GB/T 16674 BEREME X 12 Bolt M6X12 1
7 52T-1-119 LB A 1
8 GB/T 16674 BEFEM6 X 22 Bolt M6 X 22 2
9 52T-1-120 LR T Gasket 1

&

o
p=i




SEkE

23 22 23

— oOmm W o :

11 12 I1314 15 16 17 18
= eOmm MW o'
¢
10
... S
7 8 9
F 5 # 5 F XX &R XX &M HE
NO. Code name Chinese Deseription Q'ty
1 527-2-303 AP inlet rocker shaft 1
2 52T-2-304 PR HAF rocker arm assembly 2
3 527-2-301 I A A Camshaft seat 1
4 52T-2-302 HES B il exhaust rocker shaft 1
5 52T-2-217 KAt 3E Spark plug 1
6 57-2-2011 AELLAAE cylinder head 1
7 52T-2-211 EME 10X 16 locating bush & 10X 16 4
8 52T-2-2013 KL BEFEM6 X 32 studs M6X 32 2
9 GB/T 16674 BEAEM6 X 100 Bolt M6X 100 2

5

7

"




10 57-2-202 AT exhaust valve 1
11 57-2-205 AT inlet valve 1
12 52T-2-40 EEPSYR Camshaft assembly 1
13 52T-2-203 SITHE valve seal 2
14 52T-2-209 ELYaT Gasket 2
15 52T-2-207 SRR S inner valve spring 2
16 52T-2-208 SURELE: S-S outer valve spring 2
17 52T-2-204 AT PR valve spring retainer 2
18 52T-2-206 SRS valve lock 4
19 52T-2-2017 XL BE M6 X 62 studs M6X32 2
20 52T-2-212 AR subplate 1
21 52T-2-213 B AR insulation board 1
22 52T-2-214 AR BK intake—tube assembly 1
23 GB/T 6177.1 LSRR Nut M6 2
SELSLE R
1 2 3
)

/-

)

TTrTTy

O 4
F = H = XX &R B X B HE

NO. Code name Chinese Deseription Q'ty
1 52T-2-10 KB = MRk Cylinder head cover assembly| 1
2 52T-2-103 sl cover plate 1
3 52T-2-104 ALk 5 A Cylinder head cover cushion| 1
4 GB/T 845 H 2% ST4. 2 X8 tapping screw ST4.2X8 4

Yavianl

= 8

I

A




GB/T 16674 B2 M6 X 22 Bolt M6X22

52T-2-102 Bk pipe joint

HAHEFTE M EEEMN




F = # = XX # R £ v e
NO. Code name Chinese Deseription 0'ty
1 52T-3-10 FEH e 322 A HL A crankshaft link assembly 1
2 52T-3-116 f [5) g woodruff key 1
3 57-3-110 I % Piston 1
4 52T-3-115 TR RO piston pin clamping spring 2
5 57-3-113 Bz R oilring assembly 1
6 57-3-112 (= ) second compression ring 1
7 57-3-111 FHEAH top compression ring 1
8 57-3-114 TH wrist pin 1

SN 2K (Staring Moto Assembly)

010 T




F = H = = i B X B HE
NO. Code name Chinese Deseription 0'ty
1 52T-4-102 W gear axle 1
2 52T-4-103 N intermediate gear 1
3 57-3-20 I starter overrun clutch 1
4 52T-3-210 # Gasket 1
5 52T-3-209 BB RESM22 X 12 locknut SM22X1 1
6 52T-4-101 LBl ALK start motor assemb 1
7 GB/T 16674 HEFEM6 X 16 Bolt M6X 16 2

F. \EIEHEEERK
1 2 3 4 5
@ = ’): L&)
\' (\\
6
O

%11 01




-3

F = # = S I A kM vl i =
NO. Code name Chinese Deseription 0ty
1 52T-5-103 4G EshEe A Right capstan assembly 1
2 52T-5-102 = Bush 1
3 52T-5-101 UK 57 7 e P4 driving belt face 1
4 GB/T 97.1 12 Gasket 12 2
5 GB/T 6177.1 FERIM12X 1. 25X 10 Nut M12X1.25X10 2
6 57-5-215 Vi B = A B s V-belt 1
7 52T-5-20 MBh B 5 UK follower pulley assembly 1

TAE A 2 K (Magneto Assembly)
1
2
3
5

%012 7




% Il w
P -_—

F = H = XX FE R R =
NO. Code name Chinese Deseription Q'ty
1 52T-10-101 E T2 stator assembly 1
2 GB/T 16674 INFH T MEAEME X 20 | hexagon bolt with flange (M6X20)| 2
3 52T-10-102 kEe flywheel 1
4 52T-10-20 K HE fan assembly 1
5 GB/T 16674 INFAVEZTH MEFEME X 18 | hexagon bolt with flange (M6X18)| 4

SFXE
2 1 5 4

4520

A

/‘—/« 13 J\




\
| 7 ¥ A
7 8 6 7

F S # = F XX E W £l HE
NO. Code name Chinese Deseription Q'ty
1 GB/T 9456 Epvga) tapping screw 4
2 52T-7-102 TERNEHE lower fan cover assembly 1
3 52T-7-101 S XEHE upper fan cover assembly 1
4 52T-7-1031 W 55 Fan cover 1
5 52T-7-1032 B SE chill-down duct 1
6 521-7-106 HL 45 2 R cable clip 1
7 GB/T 16674 HEAEM6 X 25 Bolt M6X25 3
8 521-7-107 T 1 R Leaking pipe clip 1

HL;AZREHE (0i ]l Pump Assembly)

Lo

514 10T




UOI

F = #t = L A R X BM HE
NO. Code name Chinese Deseription Q'ty
1 GB/T 16674 BEAEM6 X 16 Bolt M6X16 2
2 52T-1-308 HERC I end cap of the chain wheel 1
3 GB/T 6177.1 W2 REM6 Nut M6 1
4 52T-1-307 HERS S pump chain 2
5 52T-1-306 HE RS pump wheel 1
6 GB/T 16674 BEAEM6 X 50 Bolt M6X50 2
7 52T-1-30 IREERE Sy oil pump assembly 1

9
RN

2~
/T\

%015 7

11




raeIiaNIaNS A L

‘ "‘o’*p l

SSISISIIS 1mmd

F S # = F XX E W X AWM HE
NO. Code name Chinese Deseription Q'ty
1 1500420102 k2= frame 1
2 1500420114 ‘B () canopy frame (left) 1
3 1500420106 ‘T ChH) canopy frame(right) 1
4 1500420109 MjsgEse () left side of the canopy frame 1
5 1500420108 5L ) right side of the canopy frame 1
6 1500420107 *BB%EPI‘ETJ@%% (ﬁﬁ) Intermediate Piece of the canopy frame(front) 1
7 15004201071 *BH%EPIETJ@%% <E) Intermediate Piece of the canopy frame (rear) 1
8 1500440103 RANHLFEER engine bracket 1
9 1500440127 TH B s 4 muffler mount 1
10 1500420112 FA R & R AR storage battery platen 1
11 1500420113 %R 2E spare wheel carrier 1
12 1500441301 R ir g screened pipe of the hanging 1

) Qu—o



6 7
oo =

F = #t = 3 &R R XA MW =
NO. Code name Chinese Deseription Q'ty
1 1500420701 A ZE s AR 2H A4 brake pedal component 1
2 1500420110 jﬁ‘lﬁjﬁﬂﬁﬂﬁ‘i% adjustable stand of the steering wheel| 1
3 1500420702 TH B R LA accelerator pedal component 1
4
5 1100420502 TR B AR Bl T brake pedal 2
6 0060208 PR AR 2R 5 10%22% rocker arm dust 6
7 0051702 BRI E plastic liner 6
8 1500421541 N & tube insert 1
9 002303 R jump ring 2
10 0016903 K bearing 2
11 1500421540 k= tube insert 1
12 1500421543 k= tube insert 1

&
-



F S %t = XX E R R X AWM HE
NO. Code name Chinese Deseription Q'ty
1 1500420104 R A upper rocker arm component | 2
2 15004204051 SRR AL A lower rocker arm component(left) | 1
3 15004201052 N A A lower rocker arm 1
4 0060208 PR B 2R RE 10%22% iron dust cover 16

18 T




F S ®t = o3 &R ® XA MW =
NO. Code name Chinese Deseription Q'ty
1 1500441102 J& M rear axle 1
2 1500411113 BEFE530-31 Chain plate (530-31) 1
3 1500420705 Je A £ 190 rear brake disc(190) 1
4 M8=*30 N AR S R A hexagon bolt with flange (M8+%30) 4
5 M8*1. 25 INFRVEZTH H AR EE | hexagon locking-nuts with flange (Ms#1.25) | 14
6 1100421106 By R o A dust cap for the bearing pedestal| 2
7 1500441105 by 7 R bearing pedestal 2
8 0016206 7K bearing 2
9 1500411107 Je BB rear hub seat 2

10 M8*25 7N AV A T R AR hexagon bolt with flangeM8+%25| 4

11 M8*40 VAY; i Rr=RIILE Y hexagon bolt with flange (M8%40) 6

%19 I




F = # = XX & W £ HE
NO. Code name Chinese Deseription Q'ty
1 15004212011 g AfA ) front steering angle(Left) 1
2 15004212012 I A ChD front steering angle(Right) | 1
3 1500440709 AR A 2128 front brake disc(128) 2
4 1500421103 BTHC 25 A 2H A4 front hub seat components 2
5 0016003 Bk bearing 2
6 0016004 HhAK bearing 2
7 0060205 PR BB 2R 35M12 dust cover of the rocker 4
8 1100421203 A H lifting eye 4

5020 7T




F = # = XX F R £ HeE
NO. Code name Chinese Deseription Q'ty
1 1500420302 VI EYR5S cable accelerator 1
2 1500420304 Wi 2 Shift cable 1
3 1500440303 FR brake line 2
4 1500420703 FRIAFHMA Hand brake lever components 1
5 1500440705 Pt shift configuration 1
6 1500420111 P A8 = 2E gears holder 1
7 1500440707 WPl by 28 [ 58 Shift cable fixing plate 1
8 1500440706 WP Shift rocker arm 1
9

%21 ;W




10

11
12
13
F S # = S R X B MW HE
NO. Code name Chinese Deseription Q'ty
1 1500411205 JadE CR) steering wheel (big)) 1
2 77 n B 75 cap 1
3 1500421204 77 I 48k [ 7 il fixed axis 1
4 1500421203 JimF5L: 465 cardan joint 1
5 1500421205 J7 AL AL R, Steering Gear Box Assy 1
6 1500421202 Hem#PiFFL: 350 steering linkage 2

5022 T




7 1500411202 % n) # R AR diverter platen 2

8 77 1) B 7 A regulating handle of the steering | 1

9 1500411203 LADES R R Y adjustable bolt of the steering 1

F 5 # = S £ HE

NO. Code name Chinese Deseription Q'ty
1 0071500501 Yk H A relay 1
2 0071500601 = s (GY6) ignition coil (GY®6) 1
3 0071500402 Bimds (GY6/8HATH rectifier (GY6/8) 1
4 0071500301 Rk#E (GY6) CDI (GY6) 1

023




5 0075000503 63214k HE 2% 6321relay 1
6 1250410402 KIT headlight 2
7 1500420301 HIL A5 2 cable 1
8 0060602 J7 RO reflector 2
F = %t = &R R’ X H R #HE

024 T




NO. Code name Chinese Deseription Q0'ty
1 1500440802 TH A muffler 1
2 0071101101 TIRANKEEE (W) Second fill gas device(simple) 1
3 1500440126 HH, 2% 26 1] 78 AR dead plate 1
4 1100420803 TH 75 A i muffler gasket 1
5 1500440606 HL 2 & Electric box 1
6 1500440801 IR air filters 1
7 1500421401 G2Rjin battery 1
8 1500441103 BE2530-52 chain530-52 1
9 1500420502 #HE19%7-8 tyre(19*7-8) 2
10 1500421101 M BB 8%5. 5 steel rim(8*5.5) 2
11 1500420501 H518%9. 5-8 tyre(18*9.5-8) 2
12 1500421102 AN BB 8%7. 0 cycle valve 2

ITHE cycle valve 4

5025 T




F = # = XX & W £ HE

NO. Code name Chinese Deseription Q'ty
1500420704 R ARG (1363) Disc brake assembly 1
1 Hillzh 4R Brake master pump 1
2 FERRRITH R Brake indicator light 1
3 fi i 0oil storage box 1
4 HE oil pipeline 2
5 THAT [ 18 mounting of the mandril 1
6 I ZETIAT brake mandril 2
7 I A 1 B EH front brake caliper (left) 1
8 Ja il B rear brake caliper 1
9 i A il B0 front brake caliper (right) 1
10 B AE B g front brake line(right) 1
11 B A 1 B i front brake line(right) 1
12 Ja il shm e rear brake line 1
13 AR 4k hose clamp of the brake disc 6
14 W EE Sliding fixing sleeve 6

5026 T




\\

ags

/o‘

@

F = # = XX F R £l i £ S
NO. Code name Chinese Deseription Q'ty
1 1100420601 INE instrument board 1
2 L SPACIPN kill switch 1
3 KITH K headlight switch 1
4 Ja SR starting switch 1
5 1100420401 GARE N nFW) electric door lock 1
6 1500411001 VH A 5L fuel tank assy 1
7 AL AR fuel sensor 1
8 AR fuel tank cap 1
9 THIAR D fuel tank filter screen 1
10 MiFit] fuel tank 1
11 1100420403 HEEPIPS fuel tank switch 1




5

6

\ : 10: 11 13 Y
12
F = # = XX E W £ HE
NO. Code name Chinese Deseription Q'ty
1 1500441001 JRE I seat cushion(left) 1
2 1500441002 AT seat cushion(right) 1
3 0060301 I SuRt The secondary filter 1
4 002208 TS, 8 Tubing clamp 8.8 4
5 1500441003 AR EEIE sliding rail for the seat 1
6 0060102 M 4. 5%8. 5 gasoline pipe (4.5*8.5) 34CM
7 1500410902 JE Ui rear shock absorption 2
8 1500410903 HITRE front shock absorption 2
9 0060502 Z4an () safety belt 2
10 1500420901 M ZEH brake torsional spring 1
11 1500420902 T accelerator torsional spring 1

28 T



12 1500420903 TR hand brake torsional spring 1
13 1500421301 BeMhifn Gy 4a) decorative fabrics(with rope) 1
14 0060201 wEpids (M) dust cover of the hub(small) 2
15 0060202 LS N dust cover of the hub(big) | 2
F = # = XX & W £ £ S
NO. Code name Chinese Deseription Q'ty
A 1500441306 FE 2% T H tool box 1
1 HFH#F12-14 open spanner (12-14) 1
2 4 F8-10 open spanner (8-10) 1
3 P8 22 7] Dual-purpose screwdriver 1
4 KALFEE R S=1T Spark plug box spanner (S=17)| 1
5 7S A3 F-6mm Socket head screw 1
6 P 7S A3 F-5mm Socket head screw 1

029 T




030 T




